GEAR SHIFTING SYSTEM

GEAR SHIFTING SYSTEM

No.
P/N( SKU )
Part Name
Price
01
7030-320140
KNOB, GEARSHIFT ROD
34.7 €
P/N(SKU): 7030-320140
Price: 34.7 €
02
9050-320123
NUT
4.8 €
P/N(SKU): 9050-320123
Price: 4.8 €
03
5BR0-320100
GEARSHIFT ASSY
213.2 €
P/N(SKU): 5BR0-320100
Price: 213.2 €
04
30006-080016810
BOLT M8x16
Specifications:
1.2 €
P/N(SKU): 30006-080016810
Price: 1.2 €
Specifications:
05
30202-060110
NUT M6
Alternative Parts: 30204-060810 Specifications: 30204-060810
1.2 €
P/N(SKU): 30202-060110
Price: 1.2 €
Alternative Parts: 30204-060810 Specifications: 30204-060810
06
30202-06014L
NUT M6
Specifications:
3.6 €
P/N(SKU): 30202-06014L
Price: 3.6 €
Specifications:
07
30202-080110
NUT M8
Alternative Parts: 30202-080140 Specifications: 30202-080140
1.2 €
P/N(SKU): 30202-080110
Price: 1.2 €
Alternative Parts: 30202-080140 Specifications: 30202-080140
08
5BR0-320300
GEARSHIFT ROD ASSY
29.8 €
P/N(SKU): 5BR0-320300
Price: 29.8 €
09
9010-320200-2000
ROCKER, GEARSHIFT
47.6 €
P/N(SKU): 9010-320200-2000
Price: 47.6 €
10
0010-022020-00002
BOLT M6x22
Alternative Parts: 0010-022020-00002 Specifications: 0010-022020-00002
0.52 €
P/N(SKU): 0010-022020-00002
Price: 0.52 €
Alternative Parts: 0010-022020-00002 Specifications: 0010-022020-00002
11
9050-320103
SLIDING PIECE
9.5 €
P/N(SKU): 9050-320103
Price: 9.5 €